
FOR QUESTIONS AND CONCERNS, CONTACT US ATFOR QUESTIONS AND CONCERNS, CONTACT US AT

www.allpartsinc.com
Call Us: 1-269-685-4123
Text Us: 1-269-447-0412

95002
Parts Breakdown - REV B  

https://www.allpartsinc.com/
https://www.allpartsinc.com/


11

42

2 43 5 6

7

10

8

99

46

12

13

14

15

48

16

18

19

17

20

51

53

44

47

49

2223242526

52

27282931

32

33

34

36

35

37

16

38

40
41

45

21

34

44

11

54

50

30

39

43

ITEM NO. PART NUMBER DESCRIPTION QTY.

57 7300541 5/8" HOSE CLAMP RUBBER COATED 2

58 7300410 #8-18 X 3/4" PHILLIPS SCREW 1

59 7300419 5/16 X 1 CARRIAGE BOLT 3

60 7101374 WASHER, 5/16" 20

61 7100109 BOLT, 5/16"-18 x 1" 10

62 7100706 NUT, 5/16"-18 NYLOCK 10

63 7300505 BOLT, 1/4" X 3/4" 2

64 7100703 NUT, 1/4"-20 NYLOCK 2

65 7101383 WASHER, 1/4" FLAT 2

66 7114388 TUBE, STEEL, RECT, 3 X 1-1/2 X 11GA X 63" LONG 2

67 7114374 FRAME MIDDLE 1

68 7114390 ANGLE, STEEL, 3 X 2 X 3/16 X 52.25" LONG 2

69 7114412 ANGLE, STEEL, 3 X 2 X 3/16 X 11.50" LONG 2

70 7114394 ANGLE, STEEL, 1-1/2 X 1-1/2 X 1/8 X 22" LONG 2

71 7114373 REEL MOUNT, PRESSURE HOSE 1

72 7114385 TONGUE SUPPORT CAP 1

73 7114399 WIRING TUBE, SIDES 2

74 7114401 ANGLE, STEEL, 1-1/4 X 1-1/4 X 1/8 X 1.50" LONG 2

75 7114398 WIRING TUBE, FRONT 2

76 7109786 TRAILER FRAME END CAP 4

77 7114092 WAND HOLDER, EXPANDED METAL 1/2" FLAT 2

78 7114397 FRAME SUPPORTS 2

79 7114396 CHEMICAL AND BATTERY SUPPORT 2

80 7114825 HANGER BRACKET, TRAILER, FRONT 2

81 7114820 REAR HANGER BRACKET, TRAILER 2

82 7114826 BUSHING, REAR HANGER BRACKET 2

83 7102310 PAINT, DELCO BLUE, EPN-00274 1

84 7114297 BRACKET, FENDER, 1 2

85 7114298 BRACKET, FENDER, 2 2

86 7102149 PAINT POWDER (BLACK) GLOSS EPN-00155 4

87 7300520 1/2" FLAT WASHER GRADE 8, MIL. SPEC. 8

88 7300522 1/2-13 X 3-1/2 HHCS GRADE 9 4

89 7300521 1/2-13 NYLOCK LOCKNUT 4

90 7300015-1 1

91 7300039 TANK SPACERS, ROTO-MOLD 4

92 7101371 WASHER, 3/8" FLAT 17

93 7100116 BOLT, 3/8"-16 x 2 1/2" 4

94 7300038 NUT, LOCK 3/8-16 GR 5 ZINC 4

95 7102602 PAINT, FLAT BLACK 2

96 7114524 TIE LOOP-METAL 2

97 7114525 CHAIN QUICK LINK 2

98 7300969 LICENSE PLATE LIGHT W/BRACKET 1

99 7114627 HEAT SHRINK CRIMP SPLICE 7

100 7104909 BOLT, 3/8"-16 x 2 1/4" 4

101 7100723 NUT, 3/8-16 NYLOCK 4

102 7114878 BOLT, SHACKLE, 9/16-18 X 3 6

103 7114856 SHACKLE LINK 4

104 7114879 HEX NUT,9/16-18,GRADE C,INTERFERENCE FIT 7

105 7108562 LABEL, DANGER SPN/ENG 5.21" X 5.06" 1

106 7108563 LABEL, HORIZONTAL QS 6.5" X 1.4" 1

107 7108564 LABEL, DANGER FRENCH 4.41" X 3.2" 1

108 7108566 LABEL, CHECK OIL W/UP ARROW 2.2" X 1.64" 1

109 7102211 DECAL, WARNING CARBON MONOXIDE, TRI-
LINGUAL 1

110 7108416 SUB-FRAME, ANGLE IRON SILVER (13.25" C-C ALH) 1

111 7102470 REC. ALLEN HEAD, BRASS 1

112 7101359-2 PIN 1

113 7101359-3 INTERNAL BRASS 1

114 7101359-4 O-RING #1 1

115 7101359-5 O-RING #2 1

116 7101359-6 SPRING 1

117 98455A109 RETAINING CLIP 1

118 7101359-8 WAX 1

119 7108124-10 OEM REAR ENTRY TRIGGER 1

120 7108124-3-RH OEM REAR ENTRY HANDLE, RIGHT HAND 1

121 7108124-14-1 VALVE BODY, REAR ENTRY GUN 1

122 7108124-14-2 SPRING 1

123 7108124-14-3 PUSH ROD, SS 1

124 7108124-14-4 GUN VALVE PLUG 1

125 7108124-14-5 STEEL BALL 1

126 7108124-14-6 GUN SPOOL 1

127 7108124-14-7 TEFLON WASHER, THICK 1

128 7108124-14-8 O-RING 2.8x1.8 1

129 7108124-14-9 TEFLON WASHER, THIN 1

130 7108124-14-10 O-RING 9x1.6 1

131 7108124-14-11 O-RING 8x1.5 1

132 7108124-15 OEM REAR ENTRY INLET TUBE 1

133 7108124-17 OEM REAR ENTRY OUTLET TUBE 1

134 7108124-18 OEM REAR ENTRY OUTLET FITTING 1

135 7108124-19 OEM REAR ENTRY OUTLET O-RING 2

136 7108124-1 OEM REAR ENTRY BODY 1

137 7108124-7 OEM REAR ENTRY GRIP, STANDARD 1

138 7108124-5 OEM REAR ENTRY M22 OUTLET HOUSING 2

139 7108124-6 OEM REAR ENTRY THREADED INSERT, M22 (F) 1

140 7108124-20 OEM OUTLET BUSHING 1

141 7108125-16 OEM REAR ENTRY 3/8" MALE QC 1

142 7108124-9 #6-19 THREAD-FORMING SCREW FOR BRITTLE 
PLASTICS (BLACK) 7

143 7108019-1 SOAP FILTER 1

144 7104812 SNAP RING 3

145 7107217 LABEL SET, 1-2 FOR ALH MODELS 1

146 7107217-2^7107217 7107217 Black on Yellow No.2 1

147 7107215 - 11 Black & Yellow No. 11 1

148 7107215 - 8, 10, 
12^7107215 Vertical Nos: 8,10,12 1

149 7107215 - PULL 
TRIGGER Trigger Pull 1

150 7107215 DECAL, SET, ENGINE LEFT SIDE ALH MODELS 1

151 7109357 oil bag 1 - 1

152 7109357 oil bag 2 1

153 7107216 - 9 Black and Yellow #9 1

154 7107216 - CUST 
SUPPORT Customer Support 1

155 7107216 - ETHANOL KOHLER SH265 1

156 7107216 LABEL, SET, ENGINE RIGHT SIDE, ALH MODELS 1

157 7107216 LABEL, SET, ENGINE RIGHT SIDE, ALH MODELS 1

158 7107270 LABEL, AIR FILTER SIMPSON 2

159 7107211 MANUAL, OPERATORS ALH4240 1

160 7107768 LABEL, SERIAL PLATE SILVER 3X2 1

161 7103247 LABEL, 3-LINGUAL GAS CAP 1

162 7112450 BAG, OIL 8MIN x 12"MIN 2MIL 1

163 7300028 SUPPLY HOSE 5/8" POLY SPRING 1

164 7100537 LABEL, DO NOT TOP LOAD 1

165 7100389 GROMMET, 7/16" ID 5

166 7105052 CARD, SIMPSON PW REGISTRATION 5.75X8.75 1

167 7102045 TOOL, NOZZLE CLEANING, UNIVERSAL 1

168 7110721 SHEET, SUPPLEMENTAL 1

169 7101381 WASHER, 3/8" SPLIT-LOCK 4

170 7100106 BOLT 3/8-16 x 1-1/4 HHCS GR5 4

171 7102068 BOLT, 3/8"-16 x 2" SERRATED FLANGE 4

172 7102069 NUT, 3/8"-16 WHIZ 4

173 7112998 HOSE, SOAP CLEAR 1

174 80445-1 HOSE REEL TUBE 1

175 80399-3 REEL DRUM, BLACK POWDER COAT FINISH 1

176 80445-10 BEARING 2

177 80445-9 LOCK PLATE 1

178 HHCS, M8 X 1.25MM 
X 160MM L^80399

M8 X 160MM L  HEX HEAD CAP SCREW FULLY 
THREADED 6

179
WASHER, 8.5MM ID 
X 17.5MM 
OD^80399

WASHER, 8.5MM ID X 17.5MM OD 18

180 80445-13 BRAKE 1

181 80445-14 BRAKE HANDLE POST 1

182 80445-3 BRAKE HANDLE 1

183 80445-6 THREADED CONNECTOR 1

184 80445-25 WASHER, 48.00mm ID X  76.00mm OD X  4.0mmW 2

185 80445-35 SLEEVE, LONG 1

186 80445-23 REEL CONNECTION PLATE 1

187 80445-15 LOCKING PIN 1

188 80445-34 WELDED RING 1

189 80445-17 LOCK SPRING 1

190 80445-16 LOCKING POST 1

191
EXTERNAL 
RETAINING RING 
FOR 15MM 
GROOVE^80445-20

EXTERNAL RETAINING RING FOR 17 MM GROOVE 2

192 80445-12 EXTENDED SWIVEL, 3/8F X 1/2M 1

193 80445-11 SWIVEL INSERT 1

194 HEX SOCKET PLUG 
1-8 ANPT^80445-22 MIL-SPEC SS THREADED HEX-SOCKET PLUG 1

195
EXTERNAL 
RETAINING CLIP FOR 
17MM OD^80445-22

EXTERNAL RETAINING RING FOR 15MM GROOVE 1

196
O-RING, 13-16ID X 
15-16 OD X 1-16 
W^80445-22

O-RING, 13-16ID X 15-16OD X 1-16 W 2

197 PTFE SEAL^80445-22 PTFE SEAL 2

198 HEX NUT, M8 X 1.25 HEX NUT, M8 X 1.25 11

199 HEX NUT, M6 X 
1.0^80399 HEX NUT, M6 X 1.0 1

200
CARRIAGE BOLT, M6 
X 1MM X 24MM 
LONG, BLACK 
OXIDE^80399

CARRIAGE BOLT, M6 X 1MM X 24MM LONG, 
BLACK OXIDE 1

201 80445-8A HOSE CLAMP 1

202 HOSE GUIDE 
COATING^80445-8 - 1

203 80445-24 FEMALE ADAPTER 1

204 80367-13 1/4 FNPT TO 3/8MNPT ADAPTER, 6000PSI WORKING 
PRESSURE STNLS 1

205 JAM NUT, M6 X 
1.0^80399 JAM NUT, M6 X 1.0 2

206 80399-11 HANDLE FRAME 1

207 80445-19 REEL HANDLE 1

208 LOCKNUT, M6 X 
1.0^80399-10 LOCKNUT, M6 X 1.0 ZINC PLATED 2

209 LOCKNUT, M8 X 
1.25^80399-10 LOCKNUT, M8 X 1.25 ZINC PLATED 1

210
HEX HEAD SCREW, 
M8 X 1.25 X 45MM 
LONG, ZINC 
PLATED^80399-10

HEX HEAD SCREW, M8 X 1.25 X 45MM LONG, ZINC 
PLATED 1

211
CARRIAGE BOLT, M6 
X 1MM X 12MM 
LONG, ZINC 
PLATED^80399-10

CARRIAGE BOLT, M6 X 1MM X 12MM LONG, ZINC 
PLATED 2

212 WASHER, 
M8^80399-10 WASHER, M8, ZINC PLATED 1

213 80445-5 VINYL CAP 1

214 80445-29 HOSE GUIDE OVAL 1

215 80445-28 HOSE GUIDE BRANCH 2

216 80445-31 HOSE GUIDE SUPPORT 1

217 80445-26 HOSE GUIDE ARM 1

218 80445-27 HOSE GUIDE GUSSET 1

219 80445-32-1 3/8" 6000 PSI HOSE - BLACK 1

220 80445-32-2 3/8" NPT M SWIVEL FITTING 6000PSI WORKING 
PRESSURE, 3.0 BURST RATIO, STNLS 2

221 80399-13 LOCKING PLATE 1

222 80399-14 PLATE EXTENSION 3

223 Part1^95002 1

224 7300069 TRAILER LICENSE PLATE BRACKET (11-120-2) 1

225 7115236 NOZZLE HOLDER - COBALT 2018 1

226 7101134 SCREW, #10 x 1/2" SELF-DRILLING 2

95002  95002
REV.

-

- -

-

04/13/2022FH

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:

B



ITEM NO. PART NUMBER DESCRIPTION QTY.

1 7300058 TANK STRAP, 150G (A-SP0150-SBP) 2

2 7300057 TANK 150G BENSON ROTO-MOLD (A-SP0150-RT) 1

3 HOSE CLAMP 5/8 W/ SET SCREW 4

4 ELBOW, 5/8" HOSE BARB x 3/8" NPTM 1

5 BUSHING GALVANIZED, 1 X 1-1/2 1

6 THROUGH WALL FITTING 1

7 NIPPLE, CLOSE GALV 1" 1

8 PVC BALL VALVE 1

9 7114580 HOSE KIT 1B 1

10 HOSEBARB 5/8H X 1/2MPT BRASS 2

11 7118248 LICENSE PLATE BRACKET W/HARDWARE 2

12 LED LIGHT KIT W/TOW HARNESS 1

13 7114286BK2 FENDER WELDMENT, 1B, LH 1

14 TIRES 12" W/ RIM 2

15 HUB COVER 2

16 PUMP HARDWARE KIT 2

17 ELBOW, 3/8" NPTF x 3/8" NPTF 90º 1

18 ELBOW, 3/8" NPTM x 3/8" NPTF 1

19 WATER FILTER GREEN CAP 1

20 THERMAL RELIEF VALVE 1

21 "3/4" FGH X 5/8" HOSE BARB 1

22 6PC Nozzle, 4.0 x 0° 1/4 QC-M Red 1

23 6PC NOZZLE, 4.0 x 40º 1/4 QC-M WHITE 1

24 6PC NOZZLE, 4.0 x 15º 1/4 QC-M YELLOW 1

25 6PC NOZZLE, 4.0 x 25º 1/4 QC-M GREEN 1

95002  95002
REV.

-

- -

-

04/13/2022FH

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:

B

7100203

7105768

7300044

7300042

7300043

7300041

7100421

7300015

7300018

7300023

7109108

7200062

7100287

7102176

7101359

7300449

7118118

7118121

7118119

7118120

https://www.allpartsinc.com/7100203-hose-clamp-5-8-worm-gear-withsetscrew.html
https://www.allpartsinc.com/elbow-5-8-hose-barb-x-3-8-nptm-7105768.html
https://www.allpartsinc.com/bushing-glav-1-x-1-2-7300044.html
https://www.allpartsinc.com/bulkhead-fitting-1-7300042.html
https://www.allpartsinc.com/nipple-close-glav-1-7300043.html
https://www.allpartsinc.com/ball-valve-3-way-7300041.html
https://www.allpartsinc.com/hose-barb-1-2-nptm-x-5-8-7100421.html
https://www.allpartsinc.com/led-light-kit-219-05.html
https://www.allpartsinc.com/12-tires-7300018.html
https://www.allpartsinc.com/hub-covers-chrome-7300023.html
https://www.allpartsinc.com/hardware-kit-pump-7109108.html
https://www.allpartsinc.com/elbow-3-8-nptf-x-3-8-nptf-90-7200062.html
https://www.allpartsinc.com/7100287-elbow.html
https://www.allpartsinc.com/7102176-water-filter-cap.html
https://www.allpartsinc.com/thermal-relief-valve-1-4-npt-gy1813-7101359.html
https://www.allpartsinc.com/3-4-fgh-x-5-8-hose-barb-7300449.html
https://www.allpartsinc.com/7118118-nozzle-kit-red.html
https://www.allpartsinc.com/7118121-white-nozzle-kit-40-degree.html
https://www.allpartsinc.com/7118119-pressure-washer-nozzle-kit-15-degree.html
https://www.allpartsinc.com/7118120-nozzle-kit-25-degree.html


ITEM NO. PART NUMBER DESCRIPTION QTY.

26 6PC NOZZLE, SOAP, BRASS 1/4 QC - SOAP 1

27 HOSE, 3/8" x 100' x 4500PSI WIRE BRAID 1

28 7114269 SOAP HOSE KIT W/FILTER 1

29 GUN, REAR ENTRY HANDLE, LEFT HAND 1

30 LANCE, 31INxM22(M) INx1/4 QC-M 1

31 LEVELING JACK, WITH WHEEL 1

32 7300642 SAFETY CHAIN 1

33 7300020 TONGUE COUPLER 1

34 7118261 4" BLACK WIRE TIE 2

35 7114422 TONGUE WITH HOLES 1

36 7114523 TONGUE ASSY, TRAILER, 1A,1B,1C 1

37 P-CLAMP 3/4"  VINYL COATED .275 HOLE 2

38 7113595 GP HOSE REEL, 100' 4000PSI 1

39 7118401 BRACKET,  NOZZLE HOLDER W/HARDWARE 1

40 7114287BK2 FENDER WELDMENT, 1B, RH 1

41 7300025BK2 CHEMICAL PAIL HOLDER (BH-10) 1

42 7118259 WATER TANK STRAP HARDWARE 1

43 7119077 CAP, WATER TANK, 8 IN RING W/ VENTED LID 1

44 LABEL KIT, TRAILER 2

45 7300054 TRAILER, FRAM 1B PAINTED BLACK 1

46 AXLE, 2000# WITH LUG NUTS 1

47 LED MARKER LIGHT AMBER 2

48 7108428 PLATE, HORIZONTAL BASE FRAME, AL, 13.25" C-C 1

49 N/A ENGINE, HONDA, GX390 1

50 7300255 UNLOADER 1

51 CAT PUMP, 4000PSI@4.0GPM, 3450RPM 1

52 HARDWARE KIT, ENGINE 1

53 PUMP MOUNTING HARDWARE 1

54 SOAP INJECTOR 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

55 7300288 11" NYLON CABLE WIRE TIE 3

56 7300053 TITLE DOCUMENTS/DECAL (PMCS) 1

95002  95002
REV.

Version: 

MODEL:

B

7113844

7103642

7112779SIM

7103261

7300021

7300536

7112335

7300013

7300559

7107583

7110235

7100106

7112998

https://www.allpartsinc.com/7113844-6-pack-of-brass-1-4-qc-soap-nozzles.html
https://www.allpartsinc.com/7103642-pressure-washer-hose-3-8-x-4500psi-x-50ft-wire-pt-3-8qc.html
https://www.allpartsinc.com/7112779sim-trigger-gun-3-8-qc-male-rear-connection.html
https://www.allpartsinc.com/spray-lance-31-7103261.html
https://www.allpartsinc.com/swivel-jack-7300021.html
https://www.allpartsinc.com/3-4-vinyl-coated-hose-clamp-7300536.html
https://www.allpartsinc.com/7112335-single-axle-hardware-kit.html
https://www.allpartsinc.com/axle-with-lug-nuts-7300013.html
https://www.allpartsinc.com/led-marker-light-amber-7300559.html
https://www.allpartsinc.com/cat-pump-4000psi4-0gpm-3450rpm-7107583.html
https://www.allpartsinc.com/hardware-kit-engine-mounting-kit-7110235.html
https://www.allpartsinc.com/bolt-3-8-16-x-1-25-hhcs-gr5-7100106.html
https://www.allpartsinc.com/7112998-hose-soap-clear-5-7mmx8-9mm-od-4-25ft.html
https://www.allpartsinc.com/7114269-soap-hose-kit-wfilter.html
https://www.allpartsinc.com/7108428-plate-base-frame-al-punched.html

